M732-M152

M732 Series BREZEEVNIV Y
High speed safety stitch machines

M752 Series @iRA —/\—0OvI=I
High speed overedgers

Parts Catalog

PEGASUS.



N—VYHROSDEAH

WMo yHyariE, 200006 HBEROMI0Y 1) —
ADI ¥ e ROBEHEHTREL TnE T,

W2 ~63F L don & HRER ISR U, 2o EASER N O 23 B
LHPN=Y ) A Mo TwEd, £z, dhingitk
IZft 2ACTW B FEL, N— V) A FOREFNO. (B
i) FRLTVWES,

W — ) 2 Foifindrs OFGDAX XXX XX DR, 4%
EOHRL, (7275 R) ICORMETEINTHWEY—IS
—VERT, BRISL T2 hY 4, BT EOm
Fizyr—on—v £ (64~688) IT-FL TRLRL T
v, -

WARICITMATES 1 > 7y 7 ARl s /20y
T, TORIFE - 2% EVEHHIEMEE T,

Wi EHTE 7272 S, R AR LT A28
W, BB, ZON—YH O FORRBEITERIZE D,
FLARLEEENLZERHDETDC, HEPLEDT
RIS,

Ty
\
S

INTRODUCTION

W This parts catalog covers the M700 series machine
manufactured in July, 2000.

WThe components of M700 series are arranged according
to the mechanism on pages 2-63. The illustrations are on
left pages and the part numbers on right pages. The illus-
trated part and its part number are assigned the same ref-
erence number.

WX XX XXX" indicates gauge part numbers which vary
depending on subclasses. Please refer to the gauge part
list (pages 64-65).

B The index of part numbers are listed at the back of this
book for quick reference.

M To place an order for any part, please specify the part
number. Note that the contents of this book are subject to
change without notice.

1BFHETE (Models covered)
M700 Series
M752-01 M732-36
M752-13 M732-38
M752-1652 M732-48
M752-17 M732-48P2 -
M752-23B M732-70
_N!?52-54A M732-86 A & O
M752-55A M732-355
M752-180

M752-181




B X

H
) AR o vevereeesenseensnesiente e 9~13
g7 R‘—-.m*ﬁﬂ J et 4~5
F 2N HBIE(2) verreeesre e 6~7
Y5k e TIRRERE oo 8~0
SR Y BEHE(1) - rer e emrmne e 10~11
BHE D BBHED) -+ ee e 12~13
L 2 G 14~15
T 2N BB st 16~17
T O HEHE(1) roeerrrrerrrrmieeenn Jh g 18~19
%0 gﬁfﬁtg}.‘f ..................... 20~21
FF R R - eveemstemeeei 92~23
FH BRHE(L) -ormeermmer e 24~25

Wlm)""' 26~27
ﬁ“mm et 9890

SAIE . FRER D ERHE oo 30~31
ST T BEHE e 39~-23
B IL — AN (L) e e 34~135
TR — S BEH(2) e VM
LR R c-eeemeermrmarrnsmeerissianis e 38490
:|‘1;tﬁﬁitiiﬁjfﬂﬂ?fﬁlﬁ1 ....................................... 40~41 \
TR - T TTTTORR PR 12~43
j@m{\‘[—ﬁﬁ-ﬁu} NITG2L) ] wrerrenrrensrnnneenemnaseiiaiieiaens 44~45
HRAHIREHE) MT5213 1652, 17, 238 «oeeeeeeeeeereee 46~47
r¥,1 Hiﬁﬁ.ﬁ';{S} MTH223[ wreererensreeesreraaieiieeiiiianns 48~49
B IR (1) MTS2180, 181 «oevrerereseraresresssnsanass 50~51
==L R ﬁr':{.:)} NITSZIR]  worerrreerrrranarrrnnsnenasanenn 52~53
BB ER(6) MT5254A, BEA crrerresserermrr 54~55
gﬁqﬁﬁgﬁfn M73248 48P seesreererrrneiiiiiiiiiiain 56~57
Hi Hjﬁrﬁlﬁdg} MT3248 48P wevvevereasumramiaiiiiiiiiiins 58~59
TEHAHIER 0(9) MTI2ABP2, 86 ++-vvvorrerererrreesereeeees 60~61
BT S(10) MT732-86, 355 wrrevrseeerrrererrnenninnan 62~63

A TP B R serseesiiiecsiiiiiaiiiinsiiiiiiisian 66~BT

TABLE OF CONTENTS

page
MACHINE BED FRAME ~ «eeeeeereerieriersseimininnimnienieninsinss 23
COVER (1) =+ereeeesrereesesinainsintinsansieas s e 4~5
COVER (2) «+ereewurusensenninsinsins st b 6~7
CRANKSHAFT DRIVE MECHANISM -+ - evimmieniniinniennnn 8~9

NEEDLE DRIVE MECHANISM(1) «reeevssmrerimnraneneeninnens [()~11
NEEDLE DRIVE MECHANISM(2) - e rserisnisnienienieninien 12413

UPPER LOOPER DRIVE MECHANISM -+ ++-s1evesieinsincins 14~15
LOWER LOOPER DRIVE MECHANISM  -----evecvevereiianas 16~17
FEED MECHANISM (1) =ssecveemeeasrereessereesieniecieninninnins 18~19
FEED MECHANISM (2) +++-sesstassasisnse s enmenivnmensensnsinninns 20~21
KNIFE DRIVE MECHANISM «sveereescunassnatiineinannarsivninns 2223
PRESSER FOOT MECHANISM (1) «+-sev: eeresratsaastinseocincs 24~25
PRESSER FOOT MECHANISM (2) -+ cv- weresessesronsmnsasio.s 26~27
LUBRICATION MECHANISM ~ «-cvereves sererssaneinsnians 28~29
THREAD GUIDE & THREAD TAKEUP- - ++:sresesressesiseincs 30~31
THREAD TENSION MECHANISM - ceeessevenrenineeniinnieniens 3233
CHAINSTITCH LOOPER DRIVE MECHANISM (1) -+++:v-ev-- 34~35

CHAINSTITCH LOOPER DRIVE MECHANISM (2) =+ =+ 220020 36~37
R PBEICE -+ -+« - SN |, S r e ro re 1o+ 3R~ 30)
PARTS FOR SEMI-SUBMERGED INSTALLATION --+++.-.--- 40~4]

IZC )RR — 44~45

ECIFIC PARTS (2) M752-13, 1652, 17, 23B  <sreeeeevevien 46~47
SPECIEIC PARTS (3) M752-23B «vsevsesees seremsasersnsecssonens 48~49
SPECIFICPARTS (4) M752-180, 181 «veveseeurvanssussuriinuinns 50~51
SPECIFIGPARTS (5) M752-181 «seresvereserercssasceussnnnunns 52~53
SPECIFIC PARTST6) MT52-54A, 55A -+ ceverevereeresess abbans 54~55
SPECIFIC PARTS (7) M732-48, 48P2 «vrrvseresessessnsanasnasees 56~57
SPECIFIC PARTS(8) M732248, 48P2 «-vv-ceessdbenssascssrencnes 58~59
SPECIFIC PARTS (9) M732-48P2, 86 -ssststtesreeesreriminninss 60~61
SPECIFIC PARTS (10) M732-86,); ------------------------------ 62~
GAUGE PARTS LIS" L ar” AR 6465
LUE oI TITTITTRR, . P 66~67



N

- -
A 0 = !
o0\ Nt D
G\ : @ Oy
X - ﬁ
= o
N = X e
AN T \ aPmmm)
A ,/.?. ) . \
\ g g ) 7
- —— lll — = " e
V‘. % WAt —
A = LS /
W &/ <\ £ =
v
o .C.
a
Ly &




MACHINE BED FRAME

RSB H DESCRIPTION QT.
BE BED PIN 4
FAIWE—2 OIL SIGHT GAUGE 1
B PIN 2
K PIN 2
E PIN 2
= STICKER 1
AL BRACKET 1
TSy b BRACKET 1
2T T SPRING PIN 1
AR MEX25 BOLT 2

240325 7
240336 :




13

M752-54A,55A,181 %[ ¢
Except M752-54A,55A,181

M752-54A 55A% 8 <
Except M752-54A,55A

M752-23B# Fi: <
Except M752-23B

M752 @
M752-180,181 %5 ¢

Except M752-1 80,1 81




HIN—HEQ)

FNO. PART NO. EBERBRTAR

flEmH/I—
FXT/MAXTO
FERXI/MA4X18
EhHii—
FRT/MEXT10

209535-PD

ARy b
FANE
HA sy b
=
Frhin—

12 209518
13 007019

Fxy/
007019 FRY M4
209515-PD HiAIN— (

270018A

FEI/MEXT 2
aipN— ()
gihii— ()
FXT/MAXE
ST

FExV/MEXE
VI PA

DESCRIPTION

SIDE COVER
SCREW
SCREW

TOP COVER
SCREW

GASKET

OIL SIGHT WINDOW
GASKET

STICKER

FAN COVER

SCREW
FABRIC GUARD

FABRIC GUARD
BRACKET
SCREW

SCREW
FRONT COVER (RIGHT)

v

SCR

F (CENTER)
FR ER (CENTER)
SCR $
OlLG y

SCREW
BELT COVER
SCREW

STICKER

-~
-

SPONGE ‘

COVER(1)

QT.

- o a4 QO L

[ A R )

[ R R



M732

M732-48,48P2 % [ <
Except M732-48,48P2

M752-01,180,181 %k {
Excepr M752-01,180,181

M752
M752-01,180,181 28 ¢
Except M752-01,180,181




HIN—HEE ) COVER(2)

FNO. PART NO. EREa TR DESCRIPTION QrT.

209687 wE COVER PLATE 1

007020 FRT/MEXT10 SCREW 4

= BED COVER PLATE 1

RAFRIL A M4EXE BOLT 4

sHiEH I — NEEDLE BAR COVER 1

e PIN 1

EFT M4 X4 SCREW 1

JIFAS-4 SPRING 1

FrI/M4X5 SCREW 1

SyFFY SCREW !

11 1
12 1
13 2
14 2
15 1

[i%igi 3m} CUSHION RUBBER
Bt/ SCREW

AR EE WASHER
209543 BiHIN— ( FRONT COVER (LEFT)
007077 M%</ MAX7 SCREW

209576-91 JOZ27L— b (% CLOTH PLATE ASSEMBLY 1
PLATE ASSEMBLY -

21

ig: pm A
007023A FxI/MA4XT16
| vl AV
WhHN—

FxrY/M4X6

36 Ee WASHER 2
37 FRxI/MAX20 SCREW 1
38 IS EE SPRING WASHE| 1
39 i CUSHION RUBB 1
40 ATCH 1
41 007008 FxL/ MIX4 SCREW L 1
42 270049 Z9F LATCH 1
43 007180 FRY M3, 5X4. 5 SCREW 1
44 240305 BhiR I L CUSHION RUBBER 1
45 209644 iy FACE PLATE 1
46 007082 INF /M4 X8 SCREW 1






O30 v T MEE CRANKSHAFT DRIVE MECHANISM

REFNO. PART NO. EBERBRTAR DESCRIPTION QT.

209686-91 75 8 CRANK SHAFT
001459 k3, C3X3 SCREW
005304 mxv/Cc1xX1. 9 SCREW
004541 IEFY/MB X8 SCREW

N S Y

510 Bfte > PIN
EE LEFT COVER 1
FxI/M4XS SCREW 3
k= LEFT COVER 1
m*<,/M4X10 SCREW 2
FEXVMAXTO SCREW 1

27y b

SCREW
BUSHING

—_“ A N =

SPACER
SPRING WASHER

AihS BUSHING
209606 = RIGHT COVER
O RING

2T/ M6X10

T-U—-=
007105 FxY/MAXA0
F—ILANT Y5 (48) NG ASSEMBLY
ExY/M5X10
XY/ M5X5

91— L
EXY/M5X5




M732-86,355
M752-23B# k<

Except M732-86,355
M752-23B

N
\

M752 M M732
17§t (1-needle) 274 §t(2-needle) JAN 24t (2-needle) 374 #t(3-needle)

10

AN




gHRDEHE() NEEDLE DRIVE MECHANISM(1)

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

209544-92 Oy K ROD
007023A FXT/ MA4X16 SCREW
iy i CRANK

REANFI L MEXT 2 BOLT
e PIN

N S Y

2T/ MA4X6 SCREW
hs— COLLAR
1 A & RING

B WASHER
Hhs— COLLAR

_

- g N

15 _ ST LINK/NEEDLE BAR DRIVE

PIN ASSEMBLY
SCREW
NEEDLE BAR

NEEDLE BAR CLAMP
SCREW

ExT (C3)

BfxY /M4
209646 A=
FxrY/M4X6

\ 4
*
@XXXXXXIE o' —=T2—TT. @ ' XXXXXX" indicates gauge part numbers.
BA~65H DT — V=Y RTHBL T EE W, Please refer to the gauge part list (pages 64-65).



M732

M752

8

M752-180,181 %k

Except M752-180,181




RO HEE(2) NEEDLE DRIVE MECHANISM(2)

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

209539 TSy b BRACKET 1
007020 F2XY/MAXT10 SCREW 2
XXXXXX Sk NEEDLE PLATE 1
004009-1HC ~ Fx¥  C5HX7. 5 SCREW 2
935 sHRS SUPPORT/NEEDLE PLATE 1
FRT/MAEXS SCREW 2

R F — KEY 1

FihxPY /M3, 5X6 SCREW 2

5 (18) NEEDLE GUARD (REAR) 1
REBFY/C4X9, 5 SCREW 1

1
13 007012 V3. !
14 BRACKET 1
15 ﬁ: 5%X10 SCREW 2
16 BAiR / GUSHION RUBBER
| 7 k BRACKET
007019 FExrT/ SCREW
209540 TS5y b BRACKET
007020 FExV/MEXT SCREW

R NEEDLE PLATE 1

FxY /M2, 5X6
XXX = ()
FXrY/M3X6

*
@XXXXXXIE o' —=T2—TT. @ ' XXXXXX" indicates gauge part numbers.
BA~65H DT — V=Y RTHBL T EE W, Please refer to the gauge part list (pages 64-65).






EIL—I\—848 UPPER LOOPER DRIVE MECHANISM

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

209546-92 Oy K ROD 1
007023A FXT/ MA4X16 SCREW 4
whiko GUIDE 2
T30 CRANK 1
AEFI A ME X9 BOLT 2
i SHAFT 1
Es WASHER 1
AAFY/M5X10 SCREW 1
ISRES SPRING WASHER 1
FAI—Ib QIL SEAL 1

11 240564 <
12 209568-92
13 007150

BOLT
é\ fﬁﬂ) UPPER LOOPER HOLDER ASSEMBLY
FELT

A U g —y

FEiTE PIN ASSEMBLY

ARAE A s SCREW
Elb—% BASE/UPPER LOOPER HOLDER
004510 ANAAFEIL @ 6 BOLT
. Tala— FILTER

HIi—

209703-91

. 210214 £
27 004543 ER2T/MAX4

L 2
OXXXXXXIZ ¥ — /iy T, @ XXXXXX" indicates gauge part numbers.
BA~65H D — V=Y RTHBL TS, Please refer to the gauge part list (pages 64-65).






TFIL—I\—848 LOWER LOOPER DRIVE MECHANISM

FNO. PART NO. RSB H DESCRIPTION QrT.

209546-92 Oy K ROD
007023A FEXT/ MA4X16 SCREW
Rhit s GUIDE
g5l CRANK
AAEFILE/MB XY BOLT

SR VNN

777 CRANK
AEFILEME XY BOLT
#h SHAFT
e WASHER
REBFY/M5X10 SCREW

[

11 303067 <

LOWER LOOPER HOLDER ASS!
PIN
PIN

A U g —y

BOLT
LOWER LOOPER
SCREW

\ 4
OXXXXXXiFy = 18—vTF. @ ' XXXXXX" indicates gauge part numbers.
BA~B5HD Y — V=Y RTHMBL TS v, Please refer to the gauge part list (pages 64-65).







EDEIEQN) FEED MECHANISM(1)

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

209556-91 EENXY 2T (§8) CRANK ASSEMBLY 1
FxT/ M3X8 SCREW 2
RANRNL A MEXT 2 BOLT 1
)0/ EENRER LINK/DIFF. FEED REGULATING 1
Btz /M5 SCREW 2
LiN— LEVER 1
NEARRILEMEXT 2 BOLT 1
2 SHAFT 1
oyxyd O RING 1
Lis— LEVER 1

MAN = =

[Er—

SPRING WASHER
209594 Oy F ROD
CRANK

209592-91

210717
004514

2T/ M3IX4
272504-91 I%xt> (#8)

: AT TEY
ZFxv b
E VA 3

Bftxv /M2
TyaKe PUSH BUTTON
SPRING

N = = =

39 202522

40 240484

41 200020 oy O RING L >
L 2



M732-48,48P2

M752% 8 <

Except M732-48,48P2
M752

M732-48,48P2
M752

®

(3

M752-23B % Ii: ¢
Except M752-23B

M752-23B% ki ¢ @

Except M752-23B




EDEEER)
REF.NO. PART NO.
1 204124
2 XXXXXX
3 001189
4 001175-3
5 204122
6 204114
7 005231
8 204115
9 205857
10 204439A
11 007041
12 240310
13 204810
14 209595
16 007019
16 208109
17 209519
18 007009
19 209584
20 205061
21 240311
22 208173
23 204123A
24 XXXXXK
25 XXXXXK
26 KHHKHX
27 005492

28 001175-2
29 204111A

30 204114
31 005231
32 204115
33 209564-92
34 004533
35 209677
36 004805
37 240062
38 209672
39 004543
40 209673

IR

EEEUA
FEENK ) B

TR /CAXT. 5
FERXTSCA4XT0
)/ EERE)

j"J v
REXY/CH
JEE &
Ak, kY BER
B2

Mm% /M3 X6

£
1004 Ulisad

e AL

FxY /M4 X8

® A/ R
Y ER
FExT W3 X5
#h

il 5

EES
(£
ExXURB

X () ﬂ

FX

THBhE ) 8

FrT/C1X6
Fx¥/C4aX8
W2 /%)

Fwa

NARY/CH

s

i 7 2
AANKEIL R AMEXT 2

ATy bMSE
EE£

EA
BRI/ MAX 4
F iy

OXXXXXXB ¥ =T n—uTT.
GA~BEH DY — VM=V RTHEL T 2280,

$

D

FEED MECHANISM (2)

DESCRIPTION QT.

DIFFERENTIAL FEED BAR
DIFFERENTIAL FEED DOG
SCREW

SCREW
LINK/DIFFERENTIAL FEED

BUSHING
SCREW
WASHER

BLOCK/FEED BAR GUIDE
WASHER

SCREW
PLUG
BLOCK/FEED BAR LIFT

GUIDE/FEED BAR
SCREW

OIL SHIELD/FEED BAR GUIDE
GUIDE/FEED BAR OIL SEAL
SCREW

SHAFT
RING

WASHER
PLUG
MAIN FEED BAR

MAIN FEED DOG ASSEMBLY
MAIN FEED DOG

AUXILIARY FEED DOG
SCREW
SCREW

LINK/MAIN FEED
BUSHING

SCREW
WASHER
CHANK

BOLT
PIN

NUT
WASHER

BUSHING

FEED BAR PIN ),
SCREW . ‘

- ek e - — ek ok S e o BN _ = B oa N Y - 4 o o [

AN = o

@' XXXXXX" indicates gauge part numbers,
Please refer to the gauge part list (pages 64-65).



M752-23B % i £
Except M752-23B

22

@ M732

M752
M752-23B% 8 {
Except M752-23B

@)




ETAREIE KNIFE DRIVE MECHANISM

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

209545-92 Oy K ROD

1

007023A FXT/ MA4X16 SCREW 2
T CRANK 1

REANFI L MEXT 2 BOLT 1

B PIN 1

2T/ MA4X6 SCREW 1

Es WASHER 1

Exz2EH UPPER BLADE LEVER 1

EFAZ¥EF UPPER BLADE CLAMP 1

FAZFEX (FAZMA) UPPER BLADE CLAMP 1

12 209675 '
13 007013 SCREW
14 UPPER BLADE

—_“ A N =

SCREW

LOWER BLADE HOLDER
LOWER BLADE LEVER
SCREW

XXNHXKHK FTx2 LOWER BLADE
CLAMP/LOWER BLADE

L 2
OXXXXXXIFF—¥ 18— TT, @ XXXXXX" indicates gauge part numbers.
BA~B5H DT — V=Y RTHBL TS0, Please refer to the gauge part list (pages 64-65).

23]






BIEEQ0) PRESSER FOOT MECHANISM(1)

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

209678 BIE PRESSER ARM

1
208549 FEiTE PIN 1
k2T /MaX4 SCREW 1
T rH—=H—=FK FINGER GUARD 1
T4 rH—H—F FINGER GUARD 1
FEXT/M3IXA4 SCREW 1
Fr—huvi— CHAIN CUTTER 1
FxY/M3IX5 SCREW 1

i SHAFT 1
PAPE! BUSHING 1

LEVER
COLLAR
SCREW

A U g —y

U LINK
[PYA = LEVER/FOOT LIFT

20 =S VA SPRING
007060 Bz o/ SCREW
Z hylt— STOPPER

FEY/MAXTQ ‘

N

205584

274013
208773

BfxY /M4
209652 R byit—
FXrI/MEXT



M732
(M732-86% Fx <)
(Except M732-86 )

M752-180,181% [ ¢
Except M752-180,181




HIEER) PRESSER FOOT MECHANISM(2)

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

XXXXXX I PRESSER FOOT

HXXXXX #HIN PRESSER FOOT FINGER
201156 Bfti, T SET PLATE/PRESSER FOOT
005089 FxrY/C3X5. 5 SCREW

U gy

030 FrT/C1X2. 3 SCREW
HIEES REGULATOR 1
FRIMI X4 SCREW 1
TZ4y bR BRACKET/PRESSER FOOT 1
FxI/Ca4X6. 3 SCREW 1
AL (4) PRESSER FOOT ASSEMBLY 1

SPRING
c3 NUT
FABRIC GUIDE

A U g —y

SCREW
. SCREW
Fxv/ SCREW
KL/ F SPRING

L 2
OXXXXXXIEH— 78—y TF. @' XXXXXX" indicates gauge part numbers.
BA~B5H D — Y R— Y RTHBL TLAEE v, Please refer to the gauge part list (pages 64-65).






gt LUBRICATION MECHANISM

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

209610-91 K7 (#8) PUMP ASSEMBLY

1

209612-D 7t — Lk A — b WORM WHEEL 1
W32/ M5X5 SCREW 1

O—4&— (M) #h ROTOR (INSIDE) SHAFT 1

O—5— (44 ROTOR (OUTSIDE) 1

ENFT M3, 5EXE SCREW 3

Talbia— () FILTER (INSIDE) 1

Zali— (5 FILTER (OUTSIDE) 1

9527 CLAMP 1
FxrI/M3IXS8 SCREW 1

11 004800 < 1
12 004529 2
13 205113A OIL TUBE 1
14 JOINT 2

2

CLAMP

OIL DISTRIBUTOR
SCREW
SCREW

274586 EE S JOINT SCREW
i SCREW

[Er—

JOINT SCREW

0051388

202287A
209578




@

M732-355% ki d
Except M732-355

M752

M732




B REDRIE THREAD GUIDE & THREAD TAKEUP

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

209621 FaE THREAD GUIDE
007019 FEXT /M4 XS SCREW

209628 $tRaE NEEDLE THREAD GUIDE
209629 FAE ST NEEDLE THREAD GUIDE

U gy

082 FExXT/ M4X8 SCREW
$tRaE NEEDLE THREAD GUIDE 1
4B NEEDLE THREAD GUIDE 1
FxT M4 X8 SCREW 2
NERTm THREAD RETAINER 1
FEXYMIXE SCREW 1

SPRING
SCREW

A U g —y

NEEDLE THREAD TAKE-UP
SCREW

' THREAD GUIDE
007367 FExT /M SCREW
##RY THREAD TAKE-UP

FRIMEXS SCREW
. 'HREAD TAKE-UP




o2

M752
(M752-13,23B,181,54A,55A % Fx { )
(Except M752-13,23B,181,54A 55A )

M732-48,48P2,355% [ )

(Except M732-48,48P2,355 )
M752-18,23B




AT THREAD TENSION MECHANISM

FNO. PART NO. RSB H DESCRIPTION QrT.

210529-9U ST (#R) THREAD TENSION ASSEMBLY
208447-UA Hi e arab N NUT

208448 ZFxv b RATCHET

U gy

&M cupP

[E#E/ o (5&) SPRING (HEAVY)

FAFm TENSION DISC 2

ZIlk FELT 1

HAFHECH SCREW STUD 1

AT (#8) THREAD TENSION ASSEMBLY 1

EfHNF (F) SPRING (MEDIUM) 1
11 210531-9U SION ASSEMBLY 1
12 201068 SPRING (LIGHT} 1
13 209620 THREAD GUIDE 1
14 007170 : - SCREW 2
15 202849 TENSION GUIDE 3

TENSION GUIDE



M732




—ERIL-IN—8&I80)

FNO. PART NO. EBERBRTAR

209600 5

209599 Lix—

i)
ERxY/M5X5
1%

el
1EF+T/M5X5
i

FIE—
3T/ M5X5

12 208195
13 004535
14

L—1%—5

AERI M

OXXXXXXZH— =Ty,
BA~B5HD Y — V=Y RTHMBL TS v,

CHAINSTITCH LOOPER DRIVE MECHANISM(1)

DESCRIPTION QT.

BLOCK
LEVER
SHAFT

SCREW
PLUG

U gy

PIN
SCREW
SHAFT

HOLDER
SCREW

_

SCREW
LINK/LOOPER DRIVE
CRANK

—_“ A N =

BOLT
OIL SEAL
CHAINSTITCH LOOPER

SCREW
LOOPER HOLDER

BOLT 1

@' XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-65).



M732




—EBRIL-/I\—HHER) CHAINSTITCH LOOPER DRIVE MECHANISM(2)

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

209699 HENA T THREAD GUIDE PIPE

1

206115 754y b BRACKET 1
ERXT/MA4XS SCREW 1

Sl 7 THREAD GUIDE PIPE 1

T35y b BRACKET 2

Ty b BRACKET 1

Bftx ¥/ /M4 SCREW 1

AR e WASHER 2

AT FLAT SPRING 1

Bftxy /M3 SCREW 1

12 211388
13 275034
14 275035 THREAD GUIDE

- g N

SCREW

THREAD GUIDE
SCREW
THREAD GUIDE

007008 FxI /M SCREW
LOOPER THREAD TAKE-UP ASSEMBLY




M732-36,38,48
-48P2,355
m M732-70.86




HREE

RSB H DESCRIPTION
2249 (L) OIL RESERVOIR (UPPER)
Zx bk FELT
= COVER
FEA THREAD GUIDE
FxXI/MEX10 SCREW
ary (F) OIL RESERVOIR (LOWER)
= COVER
FxY/MAXT10 SCREW
e WASHER
Byl OIL WICK

OIL FELT
OIL FELT
PIN
COVER

H.R. DEVICE

QT.

_ U gy

A U g —y



7=7 D& & (35~50mm)
& RRESREDET,
The number depends on

the table thickness(35~50mm).




FAFRIBEATER PARTS FOR SEMI-SUBMERGED INSTALLATION

FNO. PART NO. RSB H DESCRIPTION QrT.

205466 I EMR MACHINE REST BOARD 1
205470-PA HES WASTE CHUTE FUNNEL 1
004904 Ay (m) 3. 5 SCREW 3
va—%— () WASTE CHUTE TOP 1
Kx (F) 4.5 SCREW 4
Sa—5— (F) WASTE CHUTE EXTENSION 1
FkAS Y FMEB NUT 4
RANFIL L/ MBX45 BOLT 4
INZEE SPRING WASHER 4
4 WASHER 4

240304 <
240565




®-®-®-@{




RiIA

REF.NO.

9B W N =

S© @~

16
17
18
19
20

21
22
23

24
25

26
27
28
29

KRB

36
37
38

39
40

41
42
43

PART NO.

000486-9P
000486A9P
000486B9P

000486C9P
000293

000293A
0002938
000293C

004021
004805

000505-PA
000505APA
007102

000512
004022

000380A
201252
004803
000381-PA
000507

000382-PA
000383-PA
004014

004803
000384

004012
004803
000233-PA
004012
004803

000502-PA
000503-PA
000504-PA
004012
004803

000527-PA
000527APA
004021

004805
000506

000386
000509
004835

IR

HAL(HE) (6
HIL(H8) (5
RIL(4E) (4
SRIL(HA) (3
il (641)

B B S B
4

SiE#E (5 A3L)
g (443
HiEHE (3 A3L)
F4Y/M5X16
RAFY M5B

JiStny b (3730

T 549 b A&

AAXS /M6X3 2
>

FEZ/MEX10

HairdE
NEES
Aty bAMI
SMm

oLa

ENLEY

7 26t

ERY/MAX2 5V
AAFTy F/MI

ESEL S

FRI/MAXT 2
~ATy R/ M3
b5 —
FE2T/MAXT2
~AFy b/M3

A4 FK# (L)
242 F#E (F)
R 2
EXT/MAXT 2
AAFy bM3

774y b (3%
74y b (27K3)
FRL/MEXT 6
ATy b/MSE
#BR

FruT
&
AAFYR/MT8

DESCRIPTION

THREAD STAND ASSEMBLY (6-SPOOL)
THREAD STAND ASSEMBLY (5-SPOOL)
THREAD STAND ASSEMBLY (4-SPOOL)

THREAD STAND ASSEMBLY (3-SPOOL)
THREAD GUIDE BAR (6-SPOOL)

THREAD GUIDE BAR (5-SPOOL)
THREAD GUIDE BAR (4-SPOOL)
THREAD GUIDE BAR (3-SPOOL)

SCREW
NUT

BRACKET
BRACKET
SCREW

WASHER
SCREW

SPOOL PIN
SPRING WASHER
NUT

SPOOL TRAY
CUSHION

SPOOL RETAINING FIN
BRACKET
SCREW

NUT
THREAD GUIDE BAR ROD

THREAD STAND ROD (UPPER)
THREAD STAND ROD (LOWER)
JOINT

SCREW
NUT

BRACKET (3-SPOOL
BRACKET (2-SPOOL)
SCREW

NUT
THREAD EYELET

e
ROD CAP

WASHER

NUT

THREAD STAND

— ek ok k= -t bk ek (Y [o) > Be e W =) N N

e

e SN B & ] [$2 004 IS IS B4 RN N = =

—_ s

AN N = =

—_

]

R G G Uy —_ b ok = - =k S O S SO N [NSIN S\ S I 6

RSN \CI \V I ]

QT.

O oaa NS ~u STESTEER oy W W W W W

_



M752-01

#&5| Z (Blindhemming)

27 40mm




EHEm (1) SPECIFIC PARTS (1)

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

ERIT Sy b (48) CLOTH GUIDE BRACKET ASSEMBLY
EHRTZ4r v b CLOTH GUIDE BRACKET
VBRI b HINGE/EDGE GUIDE BRACKET

Bffx¥/C5 SCREW
m/s 3 SPRING WASHER

210685

U gy

AAFY RSCH NUT
Z by li— STOPPER
FxT/SC4X4, 8 SCREW

BffE PIN
i TAY-1 FLAT SPRING

_

12 007020 SCREW
13 201252 SPRING WASHER
14 CLOTH GUIDE ASSEMBLY

A U g —y

BRACKET

SCREW
WASHER

CLOTH GUIDE
005157 Fxv/C SCREW
ADJUSTING PLATE

FxI/C3IX

210692

001206

201211C91 mm#&(ﬁm 0mm)

JOZATL—k (48)
209548-PB HMAhIN—

210584 T HRENR

Ee




M752-13

7 — 7'f# ¥ (Tape attaching)

M752-1652,17, 23B



EHEm(2) SPECIFIC PARTS (2)

FNO. PART NO. RSB H DESCRIPTION QrT.

209562-92 TZT CRANK
007369 AEAIL L ME X9 BOLT
XXX Sk NEEDLE PLATE

XXXXXX Fag i MIIN NEEDLE PLATE FINGER
2V /M1, 4X2, 25 SCREW

N S Y

A THIBIR UNCURLER
HHENR T FABRIC GUARD
FxLC1X4 SCREW

F—THAFK TAPE GUIDE
T=7# TAPE TAKE-UP

_

2012658 4
001251 X3,
#11600 j UNGURLER

*
O@XXXXXXIEr == T, @ 'XXXXXX" indicates gauge part numbers.
BA~B5H D7 — I — Y RTHBL TLE S, Please refer to the gauge part list (pages 64-65).



M752-23B

HRE A D HEAE L
(Plain seaming on heavy weight fabric)




EHEm (3) SPECIFIC PARTS (3)

FNO. PART NO. RSB H DESCRIPTION QrT.

209553-92 T CRANK 1
AEAARI A/ ME X2 BOLT 1
i s CRANK 1
AAEFIVEME XY BOLT 2
ey LINK 1
Fyia BUSHING 1
AAEFILESCH5X12. 5 BOLT 1
T7Y CRANK 1
FRARFI L/ MEXT 2 BOLT 1
TIIEY PIN 1

A U g —y

1 UPPER KNIFE SUPPORT
@ 3. 5X6. 5 SCREW
XX ) GIB
1) WASTE GUARD
Ty BRACKET
209730 HiE ® THREAD GUIDE
007043 MY/ /M4X8 SCREW

\ 4
OXXXXXXiFy = 18—vTF. @ ' XXXXXX" indicates gauge part numbers.
BA~B5HD Y — V=Y RTHMBL TS v, Please refer to the gauge part list (pages 64-65).

4]



M752-180,181

Ny 72y T
(Backlatching)

@ $i]1(Narrow)

2 ) #ii(Narrow)




EHEm (4) SPECIFIC PARTS (4)

FNO. PART NO. RSB H DESCRIPTION QrT.

209574B91 JOZTL—F (#) CLOTH PLATE ASSEMBLY
209548-PB EhiNn— SIDE COVER
209664A AiHN— ( FRONT COVER (MIDDLE)

)
308243-91 BftE > (#) PIN ASSEMBLY
Btz PIN

U gy

oy O RING
T—1)— PULLEY
ARAERFIL L MEX35 BOLT

NREE BUSHING
T-U-—& PULLEY CAP

- 4 e a N

209743 <
209714
204631A
007267




M752-181




EHEm (5) SPECIFIC PARTS (5)

FNO. PART NO. RSB H DESCRIPTION QrT.

209633A WEA FABRIC GUARD

210529-9U AT (38 THREAD TENSION ASSEMBLY
208447-UA AT b NUT

208448 ZFryv b RATCHET

-UA =il CUP

N S Y

E#w/Nx (&) SPRING (HEAVY) 1
Eeleailll] TENSION DISC 2
PES FELT 1
AFEC5 SCREW STUD 1
RAT (#) THREAD TENSION ASSEMBLY 1

11 201086 <
12 210531-9U
13 201068

i<k (o)

N = = =

~

BATAE TENSION GUIDE
o CRANK
RAE) ® BOLT



M752-54A,55A

JL7—7AhH
(Attaching elastic tape)




EHEBm (6) SPECIFIC PARTS (6)

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

209633A WEA FABRIC GUARD
209550APB AN b HIN— BELT COVER

U gy

209737-91 ~N) kXY BELT GEAR
EFRY ./ M6XT10 SCREW
T=1) = PULLEY
AAEAFIL A MEX3E BOLT 1
T HBR PRESSER FOOT FABRIC GUARD 1
g5 CRANK 1
AR FMBX9 BOLT 2
FAET (4) THREAD TENSION ASSEMBLY 1

12 208448
13 208450-UA
14

N = = =

T H) SPRING (HEAVY)
27 @ TENSION DISC
7z z/ FELT
FER C SCREW STUD
AT ( THREAD TENSION ASSEMBLY
201086 Efanz ( SPRING (MEDIUM)
210531-9U AT (#8) THREAD TENSION ASSEMBLY

21 201068 Efa/52 (58)

SPRING (LIGHT) 1




& & HLY) (Shirring)

M732-48,48P2

M732-48P2% Fi:
Except M732-48P2

o




EHMm7) SPECIFIC PARTS (7)

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

210529-9U FEAF (#8) THREAD TENSION ASSEMBLY
208447-UA ATEF v b NUT

e XY

208448 SFTv b RATCHET

=0 cup

[E#E/ o (5&) SPRING (HEAVY)

A m TENSION DISC 2
ZIlk FELT 1
HAFHECH SCREW STUD 1
AT (#8) THREAD TENSION ASSEMBLY 1
Efg/sx () SPRING (MEDIUM) 1

11 210531-9U BF (#2) SION ASSEMBLY 1
12 201068 . (58) SPRING (LIGHT) 1
13 209620 THREAD GUIDE 1
14 X5 SCREW 2
15 TENSION GUIDE 1

TENSION GUIDE
THREAD GUIDE

209576A91 20R7 CLOTH PLATE ASSEMBLY
XXHXXXK BT (4 PRESSER FOOT ASSEMBLY
208958-B s PIN

208528-B

L 2
OXXXXXXIEH— 78—y TF. @' XXXXXX" indicates gauge part numbers.
A~65HD 7y —F =Y RTHAL TLE SV, Please refer to the gauge part list (pages 64-65).



M732-48,48P2

9/1;‘ S BX V) (Shirring)

M732-48P2




EHEm (8) SPECIFIC PARTS (8)

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

209692-91 b AEVEE (M) SHIRRING ATTACHMENT

1
275515 AR R BRACKET 1
FEXTMAXT 4 SCREW 1

R =t — SPACER 1

FxrIMAX2 T SCREW 1

Ex WASHER 1

LA FLAT SPRING 1

FExrYVC4X5. 3 SCREW 2

FSH5 b BRACKET 1

Bffx Y/ M6 SCREW 1

m/N3 SPRING WASHER 2

12 004806‘ gy /M6 \ 1
13 210945 & BI T 1
14 005328 SCREW 2
15 210946 FLAT SPRING 1

16 SCREW 1
17 SPRING GUIDE 1
: SCREW !
/ SPRING 1

SCREW STUD 1

WASHER
WASHER
RATCHET

kFx¥/7C5X3. 3
EE

FFTSC3IXT7. 5 SCREW
212435 =T CABLE . 1
g r—Td NSy CABLE SUPP 2
- BAxY /M6 SCREW 1
) 1

EE WASHER

41 <EmFry FSME 1

42 7 1

43 179765-15 : 1

44 007164 Bt 7 1

45 240104 ES 1
L 2

46 209693 T3y b BRACKET 1

47 007052 FExTZ/-MEX10 SCREW 2

48 210961 HEA CLOTH GUIDE 1

49 007012 FPFL /M3, 5X6 SCREW 2

50 137906 EEd WASHER 2

51 275525 JL—=F BLADE

52 210962 TS5y b BRACKET \ 4

53 005210 WFI/CT7TX4 SCREW 2

54 211886 PAS B BINDER

55 001202 FExTSCA4XT SCREW

56 167066 Ed WASHER 2

57 0000413 F—ELE TAPE WIRE 1



EZEY) - INTE>TH
(Shirring *+ Piping)

M732-48P2

\_

BEL D HFE

M732-86

(Plain seaming on heavy weight fabric)




EHEm(9) SPECIFIC PARTS (9)

FNO. PART NO. EBERBRTAR DESCRIPTION QT.

208554-91 WIMGETZ4 v b#R) BRACKET ASSEMBLY

1

208958-B ErTE> PIN 1
FrT/C4X5. 5 SCREW 1

2 WASHER 1
FExL/C3X4 SCREW 1

il PRESSER FOOT 1

HHENR T PRESSER FOOT FABRIC GUARD 1
FxT/C1X3 SCREW 1
F=TH1FEy b TAPE DISC ASSEMBLY 1

h/38 TAPE DISC 1

A U g —y

NUT
BRACKET

SCREW
PRESSER FOOT ASSEMBLY

PESYE

L 2
OXXXXXXIFF— ¥ 28— TT. @ XXXXXX" indicates gauge part numbers.
M~ Dy — V=Y RTHBL TSV, Please refer to the gauge part list (pages 64-65).



M732-86,355
-355: FEAMDHFEN (VILF I )
-86: 4R [E A H D HbAE L
(-355:Plain seaming on medium weight fabric)
(-86:Plain seaming on heavy weight fabric)




FH&&E((10)

21 209694

FNO. PART NO.

209553-92
004533
209562-92

R

59 (#)
AANKEIL L MB X1 2
777 ($8)
REKRILEMEXI
FIAT (#8)

FET (8
FEATF (#8)
AFF v b
ZFrv b

Sm

SPECIFIC PARTS (10)

DESCRIPTION QT.

CRANK ASSEMBLY
BOLT
CRANK ASSEMBLY

BOLT
TENSION SPRING ASSEMBLY

TENSION SPRING ASSEMBLY
TENSION SPRING ASSEMBLY
NUT

RATCHET
CuP

SCREW STUD
SPRING (MEDIUM)

SPRING (LIGHT)
THREAD GUIDE
SCREW

TENSION GUIDE
TENSION GUIDE

THREAD GUIDE
'HREAD GUIDE

T WM = = =

[N S




vL#/2X00 | 268606802 699602 9€S702 600602 899602 19LP0Z ViZhLozg v £ 2d8h-CeLIN
LL#/2X0DA | 268596802 699602 965702 600602 899602 191%02 AEARN v exe GGE-ZELIN
l2# /2X00Q = 266016802 | V699602 Zv0r0e 600602 899602 191702 viZLLoz 9 g 98-2€LIN
vL#./2X00 | 269046802 | V699602 2v0roe 600602 899602 191¥02 IEARN S S 0L-ZELN
pL# 12X00 | 268606802 699602 9ES702 600602 899602 19LP02 v1ZLL0zg v ) 8v-2ELIN
vh#22X00 | 268606802 699602 9€S702 600602 899602 I9LP0Z | WIZIL02 v £ 8€-ZELIN
LL#/2X00 | 268606802 699602 9ES702 600602 899602 191¥02 viehioz v £ 9€-ZELIN
H3IQTOH Hy3d INOH4 HY3H 1NOY4 J4INM N MS ON 03dS/
37033N 37033IN | QYVYND 31033N HOLILSNIVHO |QHYND 31033N ¥D0THIAO | . HIMO ddn 3IDNVD 3dAL ANIHOVIN
7 [T} ¥ | @ ot
it Bz EEmE— NEE— & Y Y¥T L& LT
-
p 4 u
§89602 2L0%02 # 20L¥02 v205%02 02vr0g (190802) (1e6v02) 20802 (505012) 0¥6Y0e v £ 2d8v-zeLIN
89602 2L0%02 84 €9690Z | 679802 612802 (090802) (96v02) 990802 (851602) 8v9802 p | zxe | SSE-ZELN
0589602 2L0v02 9# £0L¥02 556802 L1280 (650802) (veevoz) 90802 (605012) 625¥02 9 g 98-Z€LN
589602 2000z | v#20iv0z | 209808, | Ghesoz | (6s0802) | (gsvevoz) | £90802 (00s0)2) | VO9EYOZ | S | S | 0L-ZELN
$89602 2.0v02 v# 20LY02 dommom ogvroz | (190802) (1e6v02) v20802 | (50S012) 0v6102 v | € 8v-2eLIN
589602 2,0v02 # 20/108 @Mmmom 612802 (090802) (96£02) 990802 (sos012) 296702 B 8€-ZE€LN
S89602 2L0v02 2290v02 802 812802 (sevroe) (s6€702) 590802 (sos01e) L9Ev02 v | € 9E-ZELIN
SEElelea| Y3400 H3d40O1 | WSSY 1004 alelel lele] 0a 'WSSY 500 | HIONI Alvid MS | ON 03ds/
HOLILSNIVHO|  H¥3MO1 H3ddN H3ISS3Hd | 43344410 | Q334'XNV | AIIANIVAN | 0333 NIV | 31v1d 31033N]  31a33N 39NVD 3dAL INIHOVW
—\M—AMET| ~v—ard o == T ; (BY) = df BO¥EE | HO¥X@ER | 9xR0EE | BOH0EE | WHS 2% f—dy Es 4T
L &5 % 4 s S inp <€ &
lm,.x.(ur

1SITS1HVd 39NVO cCLIN ZEA—)MGE—L CELN




6# /2X00  26¥S06802 | 600BOZ 659702 562202 vighioz b 2 1812510
6#/2X00  26-0/9602 600602 659702 §62202 VIZ1102 v — 081-2S2IN
B# /2X0Q | 26-09602 600602 659702 §62202 vizLioz v z VSS-2S.IN
vl#/2X00  26YS06802 600602 659702 562208 VIZH0zZ ¥ - V¥S-2SLIN
vl#/2X00  26Y906802 600602 659702 562208 5€8Y02 5 | 52 ge2-25.IN
6# /eX00 | 26-0/9602 600602 659702 562202 VIZLL0g v — L1-2SLIN
| | L#.2x00  26-0.9602 600602 659+02 562202 ViZ}i0z s | — ZS91-2SZIN
e | e#lzx0a | z6vS06802 | 600602 659702 962202 | MIZ}I02 b 2 £1-25LIN
B# /2X00 | 26-0/9602 600602 659702 §62202 \ATANNT ¥ — L0-2SZN
y3gloH | dv3d LNOHA 34INM NX MS | ON 03ds/
L5 31033N 31033N agvnNo 37033aN HIMOT .n_% IONVH JdAL ANIHOVIN
i w5 % :Mﬁw = ¥ X AL X G 7
-
. |
2L0V0Z | VM#EEL60Z | 99% vEL60Z |  £52502 48-949Y02 (48vS.9v02) | 48-6,0802 = 2646028 p e | 181-2SLIN
2.0v02 2# 290%02 £evL0E ge/v102 | 491V0ELP0 (491862.¥02) | 491v060802 - V819202 v — _ 081-2SLIN
2L0v02 L 6POYOZ | SS# VOLELOZ |  28l2ie .| JE69v02 (4veeor0e) | Jg-e80802 - £86202 v z | VSS-2GLIN
2.0%02 vi#20/¥02 | 2# 1/E012 zeizie. | ee9voz (£29%02) (vz69r02) £80802 = 126502 ¥ - | V¥S-2SLN
166702 2ZH# 066¥0Z | L9# V0S080Z |  00€2102 “Mmm,m:.mom (v29v02) | (452-917602) | 452-605602 — Sv-80S602 | SY | S2 gez-2SLN
20702 2#290v0z | e# 1/£012 0EzZ102. | 49-9/9402 (r29¥02) | (49vS/9v02) | 49-820802 — 395202 b — L1-2SLN
2L0v02 2#290Y0Z | LS# S29502|y, Q0EZH0Z oesv0z | (2hesoe) (¥6c.702) 116802 = 597502 g | = ZS9L-2SLIN
2.0%02 LI# 6Y6¥0Z | 2E# 2€/802 £.802 48-9/9v0z | (v29v02) | (48vSz9v02) | d8-820802 (v16£202) 3rsse0e 4 2 €1-2SLIN
2LOv02 T#290¥0Z | ¥E# DSSL102 wmr L0z | d48-08/¥02 (p29v02) | (Javeziv02) | 49-060802 —  eu502 4 — L0-2SZN
H3dOO1 H3dOO1 « |4IDNI4 LO0H| WSSV 1004 50d alel] leld] WSSY D0d HIONI4 31v1d MS | SN 03ds/
HIMOT g3ddn ) Y3SS3Hd | Y3SS3”d | 0334 44ia 7 0334 °XNY | G334 NIVW | 034 NIVW [31v1d 3103EN]  31033N IHNYD IdAL INIHOVI
=z =ard =M—=arT AT (B%) < e _ R EEs 7 I (1 FE0Ee 7ﬁuﬂﬁ:mm (BHH 1 BE WS i L=k Bt

W%@ﬁ@&@@@ﬁ

1SITS1HvVd 3ONVO ¢SLIN

<

w—MG—L SSLN




AIFVIR

PART NO.

000233-PA
000293
000293A
0002938
000293C
000380A
000381-PA
000382-PA
000383-PA
000384

00038e
000403-95
000404
000405
000406
000407
000408
000409
000410-SA
000413

000486-9P
000486A8P
000486B9P
000486CIP
000502-PA
000503-PA
000504-PA
000505-PA
000505APA
000506

000507
000509
000512
000527-PA
000527APA
001175-2
001175-3
0011753
001189
001189

001202
001208
0012086
001206
001231
001333
001457
001459
001998-2
002193

002430
002905
002906
002921
003044
004009-1HC
004012
004012
oo4012
004012

004014
004021
004021
0p4022
004510
004510
004511
004514
004514
004514

004514
004514
004514
004514
004523
004523
004529
004531
004533
004533

004533
004533
004533
004533
004533
004533
004533
004533
004534
004535

PAGE REF.NO.

43 28
43 5
43 6
43 7
43 8
43 16
43 19
43 21
43 22
43 25

43 4
&1 e
61 10
61 1
61 13
61 14
61 15
61 16
61 18
58 &7

43
43

566568 558868688
BY8I88 BRZBRB2rwm~

aRLI
- o
©wnd

=
3
BRnRaunsdeBH

&
B8R

a8 ZocunchBal 2588 &
BRGOD~ LW b BoBod R¥BRiowl

na
w
=

B o& -
w o w
Lonvonanily wa

=
w
o =

PART.NO.

004535
004538
004538
004538
004541
004541
004543
004543
004543
004543

004543
004543
004543
004543
004545
004545
004554
004556
004556
004572

o034
0048007
004803
004803
004803
004803
004803
004805
004805

004805
004805
004806
004806
004808
004818
004821
004835

005082A
005082A
005082A
005082A
005088
005088
005089
0051388
005157
005157

005184
005210
005231
005231
005292-HU
005292-HU
005292-HU
005289
005304
005315

005328
005328
005328
005328
005328
005328
005330
005408
005408
005484-HC

005489
005492
005501
005501
007008
0ovoo8
007008
007008
007008
007008

PAGE REF.NO.

36 13
11 6
19 23
28 6

g 4
g 28
5 28
7 7
7 24
1 1

1 23
15 27
21 39
25 1
117
15 17
37 21

R R SRl R

88865 BhLssLHBRE

o
-
~

RuBYBR2.8.

27
a7
57
59
61
61
47
27
57
13

48
21
13
13

25
27
27
31
a7

IBFvaZBal8y RBBRubBuzlBle

2254
ti

PART. NO.

007008
007009
007009
007009
007010
007010
007010
007011
007011
007012

007012
007012
007012
007013
007013
007013
007014
007016
Q07017
007017

aovalvy
007017
o077
oo7018
007018
oovo1e
007018
007018
007018
007019

oo7018
aova19
0o7oe
007019
ao7o128
007012
007019
007019

007020

007020
007020
007020
aovazo
007021
007021
007021
007021
007022
0070234

007023A
007023A
007023A
007023A
007023A
007024
007024
007025
007032
007038

007039
007041
007043
007044
007052
007058
007052
007060
007062
007066

007066
007066
007077
aovoaz
oo7os2
oovos2
007082
007084
007098
007102

4

PAGE REF.NO.

37 19

5 22
21 18
25 8
13 29
13 33
31 10
19 2
29 10
13 8

13 13
29 6
59 49

9 13
11 20
23 13
13 15
43 12

5 24
5 26

7 9
20 17
37 15

5 34

5 36

7 85
1 33
15 29
31 29

5 1

5 13

5 19

8 7
13 6
13 18
21 15
23 18
a 2
31 21
31 26

37 3
a7 23
39 18
B =
2
10
9 2z
3 /2
20
24

‘ 21
38 5
39, 8
45 12

5 3
19 15
23 26
59 18
59 3

7 3

R r
ww
oo

PART. NO.

007105
007130
007150
007150
007150
007150
007160
007161
007164
007167

007168
007170
007170
007170
007170
007170
007171
007172
007174
007174

007175
007176
007180
007191
007192
007232
007267
007365
007365
007366

007367
007368
007369
007369
007369
007362
007369
007369
007369
137108

137142
137906
167066
167066
179130-05
179136A91
179498-92
178765-15
200020
200041

200041A
200098
2001386
200155
201037
201037
201037
201037
201037,
201068

201068
201068
201068
201068
201086
201086
201086

20108 ‘
mwe;
20115

201191
201211C91
201252
201252
201252
2012658
201477
202175
202199
202287A

202433
202451
202495
202522
202522
202849
202848
202849
202849
202849

PAGE

9
25
11
15
17
35
59
19
59
37

49
33
53
55
57
63
25

7
15
17

25
s
7

59

11
5

51

31

61

31

at
15
17
17
47
49
53
55
63
37

45
59
45
59
15
15
ar
59
19
a1

31
59
29
39
33
53
55
57
63
63

as
53
55
57
63
33
53
55
=¥/
27

45
45

43
45
47
41
39
29
29

59
25
31
19
59
63
33
53
55
57

REF.NO.

32
33
14
13
16
21
10
12
44
10

15
14
15
24
14
18
31
29

B
10

ShoDAMN

E8aagu8gk =

-5
i

12

14
1

14

1
16

12
13
21
12
15

10

27

17
13
1"

10
15
26

PART.NO.

202875
202875
202875
202875
204003
204018
204019A
204091
204111A
204114

204114
204115
204115
204122
204123A
204124
2041404
204143A
204155
204156

204158
204185
204293
204439A
204460
204466
204631
204631A
2046368
204638

204683
204810
204830
204888
205061
205061
205113A
205319
205361
205466

205468-PA
205468-PA
205470-PA
205473
205584
205835
205857
206115
206115
206225
206336
206457
206682
207045
208109
208173
208194
208195
208235
208250

208259
208272
208402
208425
208447-UA
208447-UA
208447-UA
208447-UA
208447-UA
208447-UA

208448
208448
208448
208448
208448
208448
208449
208449
208449
208449

208449
208450-UA
208450-UA
208450-UA
208450-UA
208450-UA
208476
208525-928
208528-B
208528-B

INDEX

PAGE  REF.NO.



AITFvIR

PART NO. PAGE REENO.
208529 27 19
208531 27 15
208532 57 24
208547 27 6
208549 2% 2
208554-91 61 1
208735 47 7
208773 25 27
208778 3 7
208851 23 16
208903-C 1 A8
208913 27413
208913 57 22
208935 1375
208949 5 7]
208956-8 27 M
208958-8 57 20
208958-B 61 21
208958-B 81 2
208978 61 26
209007-91 17 13
209083 17 15
209408 29 7
209409 29 8
209410 29 9
209452 25 17
209458 25 18
209471 25 4
209472 25 5
209481 a 25
208512-PD 5 4
209513-PD T 5
209514-PD 9 31
209515-PD 5 20
209516 5 a0
200517 7 3
209518 5 12
209519 21 17
209535-PD 5 1
209537 a0 7
209538 qEy
209539 131
209540 13 19
209541 13 17
209542 23 17
209543 7 18
209544-92 11 1
209545-92 23 1
20054692 15 1
20954692 17 1
200547-PB 7 34
209548-PB 45 32
209548-PB 51 2
209550-PB 5 a7
209550APB 55 2
209551 5 10
209552-92 11 3
20955392 49 1
209553-92 63 1
209554-92 23 3
20955592 18 20
209556-91 Al 1
209560-92 15 4
209560-92 17 4
20956292 47 1
209562-92 49 3
20956292 53 17
209562-92 85 8
20956292 63 3
209563-92 17 (-]
209564-92 21 33
209564492 49 8
20956692 11 19
209567-92 11 13
209568-92 15 12
209569-92 3B 15
20957092 19 6
209571-91 7 22
209574-91 45 3
209574891 51 1
209576-91 7 21
209576A91 57 18
209578 29 27
209579 5 5]
209581 8 N
209582 "7
209583 15 (-]
209583 17 8
200584 21 19
209585 s 1

PART.NO.

209586
209587-81
209589
209590
209591-91
209592-91
209594
209595
209596
209597

209598
209599
209600
209601
209602
209603-91
209605
209605A
209606
209607

209

20960
20961001
208612-D
209613-D
209614
209615
209616
209617
209618

209619
209620
209620
209620
209620A
209621
209622
209622
209622
209623

209636
209637
209638
209639
209640
209641
209642

209643
209644
209645
209646
209647
200648

209651
209652

209653
209654
209656
209657
209658
209680
209660
209661
209662
209663

209664
209664A
209665
209666
209666A
200667
209671-92
209672
209673
209674

PAGE
35

REF.NO. PART. NO. PAGE REF.NO.
3 209675 23 12
14 209676 25 20
18 209677 21 35
21 209678 25 1
33 209679 31 9
25 209680 5 23
19 209681 31 16
14 209683 a1l 30
9 209684 31 18
10 209686-91 9 1
8 209687 7 1
2 209688-91 29 24
1 209689-92 35 20
6 209690-91 116
9 209692-91 59 1
24 209693 59 46
26 209694 63 21
5 209694 57 17
19 209697 3g. 20
21 209699 37 1
6 209702 5 41
8 209703-91 15 25
1 209711 63 19
2 209712 63 22
36 209713 a1l 6
1 209714 51 12
3 209728 3 14
5 209730 49 19
7 209731 49 10
11 209735 53 14
12 209736 5 17
17 209737-91 55 3
13 209743 5 1
13 210044 5 25
23 210129 19 29
1 210130 18 30
16 210147 49 5
25 210148 49 (/]
5 2 23 20

15 26
20 210214 38 15
22 210307 7 18
25 210307 7 25
4 210307 \ a7 8
3 210319 6
4 210819 7
22 210319 15
4 210819 7 .6
15 210319 12
1 210353 27
1 210529-9U J 1
16 210529-9U 53 2
9 210529-9U 55, 10
10 210529-9U 57 =
14 210529-9U 63 5
28 210530-9U 33 a
ar 210530-9U 53 10
21 210530-9U 55 18
] 210530-9U 57 a
a0 210530-9U 63 6
2 210831-9U a n
45 210531-9U 53 12
8 210531-9U 55 20
3z 210531-9U 57 1
28 210531-8U 63 7
29 210584 45 33
10 210584 55 7
13 210585 45 34
15 210586A 15 10
az 2105864 1712
28 210586A i 17
16 210679 3 3
20 210679 3 4
as 210679 3 5
22 210680 45 2
a 210681 45 3
3 210682 45 7
12 210683 45 9
13 210684 45 10
14 210685 a5 1
az 210689 45 20
3 2106380 45 15
a3 210691 45 14
23 2106892 45 25
18 210717 19 26
25 210766 39 19
12 210830 13 11
as 210930 13 27
40 210940 59 19
11 210944 5 21

PART. NO.

210945
210946
210947
210955
210961
210962
211301
211376
211388
211600

211600
211886
212435
212436
212978-91
212981
240012
240043
240082
240104

240129
240178
240301
240304
240305
240305
240305
240305
240305
240310

240310
240311
240311
240320
240323
240325
240328
240332
240336
240336

240338
240338
240339
240340
240343
240436
240484
240517
240536
240537

2408651
240552
240564
240565
240565
240566
252069A
270018A
270042
270043

270044
270045
270047
270048
270049
270504-PD
270510

27052 ‘
2?100&
27100
271001
271519
27250
272502
272503
272504-91
272533A
272534

273504
274003-92

274004
274005
274006
274013
274016A
27407
274586
274592
275033A
275034

PAGE REF.NO.

59
59
59
59
59
59
19
49
37
47

47
59
59
59
29
29
19

5
21
59

8z

S

=W =

[

1"
21
59
59

25

25
25
25
25
25
25
29
29
37
37

13
15

7
35
48
52
18
13
12

6

13
54
37
38

4

5
24
27
ar
45

15
18
"
10
12
30
16
21
23
27

13
12
16
26
29
30
19
23

13

PART.NC.

275035
275038
275037
275039
275515
275516
275517-92
275518
275520
275521

275522
275525
303067
303067
303313
303448
308243-91
308244
9A3048
9A3067

9A3069
9A307T1

INDEX

PAGE REF.NQ.

37 14
37 16
37 9
37 18
59 2

59 17
59 25
59 27
59 29



G & | s 1) 2k S
NI ASORIEREHE
At T553-0002 APRMESEEM 5-7-2 TEL (06)6458-4739

FAX (06)6454-8785

PEGASUS SEWING MACHINE MFG. CO., LTD.

5-7-2, Sagisu, Fukushima-ku, Osaka 553-0002, Japan. ~ Phone :(06)6458-4739
Telefax:(06)6458-8785

Cat. No. 97584 (C)December 2000 Printed in Japan

CON=YAFOJICEEHENTLDIABT L URDCOFELLERTTHENHDET,
The description in this PARTS CATALOG is subject to change without notice.





